

CLAY INDEX
TEST REPORT



Project : Investigation for Quarry Manager
Location : Wood Rd (Kara) Quarry
Client : United Quarry Ltd
Contractor : N/A
Sampled by : I.C.Twichel
Date sampled : 25/07/23
Sampling method : NZS4407:2015 Part 2.4.6.3.2
Sample description : GAP40
Sample condition : Crushed
Source : Stockpile at Quarry

Project No : 117109.00
Lab Ref No : WL3187 CI
Client Ref No : -

Test Results	
Clay index :	3.2

Test Method
NZS 4407 : 2015, Test 3.5

Date tested : 27/07/23
Date reported : 02/08/23

Sampling is covered by IANZ Accreditation
This report may only be reproduced in full

Approved Signatory

Designation : *Laboratory Manager*
Date : 02/08/23



All tests reported herein
have been performed in
accordance with the
laboratory's scope of
accreditation